
 
 

 

Biosolids Management Plan 
Prepared for  

LOTT C lean Water A l l iance 
Olympia,  Washington 

July  2013 



 

 

 i 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
F_Cover-contents.docx 

Table of Contents 
 

List of Figures .............................................................................................................................................. iv 

List of Tables ............................................................................................................................................... iv 

List of Abbreviations .................................................................................................................................... v 
[...]
Figure 4-9.  Digestion/stabilization process ............................................................................................... 4-12 

Figure 4-10.  Digester area .......................................................................................................................... 4-13 

Figure 4-11.  Solids dewatering process ..................................................................................................... 4-17 

Figure 4-12.  Dewatering centrifuges .......................................................................................................... 4-17 

Figure 4-13.  Hauling and beneficial use process ...................................................................................... 4-20 

Figure 4-14.  Truck loading .......................................................................................................................... 4-20 

 

List of Tables 
Table 2-1.  Projected vs. Actual 2010 Loadings ............................................................................................2-3 

Table 2-2.  Projected Loadings .......................................................................................................................2-4 

Table 2-3.  Flow and Loading: Scenario Comparisons ..................................................................................2-5 

Table 3-1.  Processes to Further Reduce Pathogens for Class A Biosolids (Alternative 3) ........................3-2 

Table 3-2.  Class B Biosolids Production in a PSRP (Alternative 2) .............................................................3-3 

Table 3-3.  Biosolids Vector Attraction Reduction Alternatives ....................................................................3-4 

Table 3-4.  CFR 503 Metals Limits Requirements ........................................................................................3-5 

Table 4-1.  Septage Quantity at the Septage Receiving Station ...................................................................4-3 

Table 4-2.  Summary of Advantages and Disadvantages for the Septage Receiving Station ....................4-5 

Table 4-3.  Headworks Capacity .....................................................................................................................4-7 

Table 4-4.  Summary of Advantages and Disadvantages for DAFTs at Budd Inlet Plant ............................4-8 

Table 4-5.  Planned Improvements ................................................................................................................4-8 



Biosolids Management Plan Table of Contents 

 

 v 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
F_Cover-contents.docx 

Table 4-6.  Solids Thickening Equipment and Installation Year ................................................................ 4-10 

Table 4-7.  Solids Thickening Capacity ........................................................................................................ 4-11 

Table 4-8.  Summary of Advantages and Disadvantages for DAFTs at Budd Inlet Plant ......................... 4-11 

Table 4-9.  Planned Improvements .............................................................................................................. 4-11 

Table 4-10.  Digestion Equipment and Installation Year ............................................................................ 4-13 

Table 4-11.  Digestion/Stabilization Capacity ............................................................................................. 4-14 

Table 4-12.  Summary of Advantages and Disadvantages for Digestion .................................................. 4-14 

Table 4-13.  Planned Improvements ........................................................................................................... 4-14 

Table 4-14.  Dewatering Equipment ............................................................................................................ 4-18 

Table 4-15.  Centrifuge Capacity .................................................................................................................. 4-18 

Table 4-16.  Planned Improvements ........................................................................................................... 4-19 

Table 4-17.  Biosolids Distributed for Land Application ............................................................................. 4-19 

Table 4-18.  Summary of Advantages and Disadvantages for Hauling and Beneficial Use .................... 4-21 

Table 4-19.  Planned Improvements ........................................................................................................... 4-21 

Table 4-20.  Proposed Improvements ......................................................................................................... 4-23 

Table 5-1.  LOTT Biosolids Management Considerations ............................................................................. 5-3 

Table 6-1.  Proposed Short-Term Improvements .......................................................................................... 6-2 

Table 7-1.  Proposed Improvements .............................................................................................................. 7-1 

Table 7-2.  Potential Class A Biosolids Markets ............................................................................................ 7-5 

Table 7-3.  Biosolids Market Criteria ............................................................................................................. 7-6 

Table 7-4.  Potential Biosolids Markets and Assessment Criteria ............................................................... 7-7 

 

List of Abbreviations 
°C   degree(s) Celsius 
°F   degree(s) Fahrenheit 
AA   average annual 
AADF   average annual day flow 
BCE   business case evaluation 
BOD   biological oxygen demand 
Budd Inlet Plant  Budd Inlet Treatment Plant 
CAO   Critical Area Ordinances 
CARA   Critical Aquifer Recharge Area 
CEC   contaminant of emerging concern 
CFR   Code of Federal Regulations 
CIP   Capital Improvements Plan 



Table of Contents Biosolids Management Plan 

 

vi 
 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
F_Cover-contents.docx 

DAFT   dissolved air flotation thickener 
Ecology  Washington State Department of Ecology 
EPA   U.S. Environmental Protection Area 
EQ   Exceptional Quality 
g   gram(s) 
gpd   gallon(s) per day 
ha   hectare(s) 
kg   kilogram(s) 
lb/ft2-day   pound(s) per square foot per day 
lb/ft3-day   pound(s) per cubic foot per day 
LOTT    LOTT Clean Water Alliance 
Martin Way Plant  Martin Way Reclaimed Water Plant 
MCRT   mean cell residence time 
mg   milligram(s) 
mg/L   milligrams per liter 
MPN   most probable number 
Mullen Road Plant Mullen Road Reclaimed Water Plant 
NPDES  National Pollutant Discharge Elimination System 
O&M   operation and maintenance  
P14   peak 2-week 
Plan   Biosolids Management Plan 
PSRP  process to significantly reduce pathogens 
RV   recreational vehicle 
RWP   reclaimed water plant 
SEPA   State Environmental Policy Act 
SOUR   specific oxygen uptake rate 
SRT   solids retention time 
Station   Septage Receiving Station 
TKN   total Kjeldahl nitrogen 
TRPC   Thurston Regional Planning Council 
TSS   total suspended solids 
Tumwater Plant  Tumwater Reclaimed Water Plant 
UGA   urban growth area 
VSS   volatile suspended solids 
WAC   Washington Administrative Code 
WAS   waste activated sludge 

 



 

 

 1-1 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
F_Section 1_Purpose and Background.docx 

Section 1 

Purpose and Background 
1.1 Purpose  
The purpose of this Biosolids Management Plan (Plan) is to provide a long-range capital investment and 
operating strategy for the LOTT Clean Water Alliance (LOTT) consistent with community values and 
organizational goals. This includes the projected biosolids production rates, evaluation of LOTT’s existing 
biosolids program, recommended short-term improvements, program management considerations, and 
a road map for implementing long-term planning alternatives.  

The Plan also recommends monitoring and mitigation strategies for inherent risks in LOTT’s biosolids 
program. LOTT can continue to effectively position itself for timely biosolids management decisions and 
avoid sunken investments. This approach is aligned with LOTT’s Wastewater Resource Management 
Plan and is targeted at achieving the goals identified in the Strategic Business Plan.  

1.2 Background 
LOTT provides regional wastewater conveyance and treatment services for the cities of Lacey, Olympia, 
and Tumwater and portions of Thurston County, with a 2012 service area population of approximately 
160,000. Most of the wastewater in LOTT’s service area is conveyed to the Budd Inlet Treatment Plant 
(Budd Inlet Plant) in downtown Olympia for treatment. This plant can provide a wet weather treatment 
capacity of up to 28 million gallons per day (mgd), and a maximum day flow of 55 mgd. LOTT also owns 
and operates the 2 mgd average annual day flow (AADF) Martin Way Reclaimed Water Plant (Martin Way 
Plant) in Lacey, which can be expanded up to 8 mgd. The Martin Way Plant discharges solids into the 
regional sewer system, which are conveyed to the Budd Inlet Plant for further treatment. Final treatment 
of all solids within LOTT’s service area prior to beneficial use occurs at the Budd Inlet Plant. Figure 1-1 
shows a location map of the Budd Inlet Plant and Martin Way Plant in relation to LOTT’s service area and 
the urban growth areas (UGAs) of Lacey, Olympia, and Tumwater. 

1.3 Budd Inlet Treatment Plant  
The Budd Inlet Plant was originally built in 1949 as a primary treatment facility. The secondary treatment 
facility was largely completed and online in August 1982. In 1994, LOTT completed a nutrient removal 
expansion that seasonally removes nitrogen. Since then, most capital projects have been focused on 
repair and replacement of systems as they have reached their expected useful life. However, in 2006 
LOTT built a satellite reclaimed water facility that diverts a portion of the plant flow to be treated to Class 
A reclaimed water standards. Also, in 2014, LOTT will complete an upgrade to expand the primary 
treatment system.  

The Budd Inlet Plant is the regional solids treatment center and receives waste activated sludge (WAS) 
from the Martin Way Plant and septage from commercial haulers. As of 2012, solids received at the 
Plant are processed to a U.S. Environmental Protection Agency (EPA)-defined Class B cake biosolids 
product and distributed to beneficial use facilities for land application.  

 



Section 1 Biosolids Management Plan 

 

1-2 
 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
F_Section 1_Purpose and Background.docx 

 
Figure 1-1. LOTT facilities vicinity map 

1.3.1 Solids Processing at the Budd Inlet Plant 
LOTT’s six core biosolids processes at the Budd Inlet Plant include: 
1. Septage receiving: The Budd Inlet Plant has a septage receiving station for permitted commercial 

dischargers as well as a recreational vehicle (RV) dump station that is open to the public. The 
septage receiving station conveys flow to the plant headworks, where materials are screened with 
other influent wastewater.  

2. Pretreatment: Grit and screenings removal at the headworks of the Budd Inlet Plant impacts 
biosolids production. Greater removal of grit and screenings in this pretreatment step leads to 
reduced accumulation of solids in downstream processes such as primary sedimentation and 
secondary clarification.  

3. Solids thickening: Four dissolved air flotation thickeners (DAFTs) are available to thicken primary 
sludge. However, only one is typically in use at a given time. The thickening process removes excess 
water from the combined primary and WAS flows.  

4. Digestion/stabilization: There are four mesophilic anaerobic digesters at the Budd Inlet Plant. Two 
primary sludge digesters operate in parallel and feed into a secondary digester, while the fourth 



Biosolids Management Plan Section 1 

 

 1-3 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
F_Section 1_Purpose and Background.docx 

digester is used for storage to optimize dewatering and held in reserve to support maintenance 
activities and emergencies. The digestion process consumes most of the volatile solids needed for 
bacterial growth, thereby discouraging microbial activity and vector attraction in the final biosolids 
product; the digested solids produced are Class B biosolids, suitable for land application. 

5. Solids dewatering: The Budd Inlet Plant uses centrifuges to dewater digested sludge. The centrifuges 
effectively dewater sludge to approximately 22 to 24 percent solids by weight prior to hauling.  

6. Hauling and beneficial use: In 2012, LOTT produced 1,780 dry tons of Class B cake biosolids. LOTT 
contracts with hauling companies to distribute the biosolids to two beneficial use facilities in 
Washington. Fire Mountain Farms, in Lewis County, received 970 dry tons, and Boulder Park, in 
Douglas County, received 810 dry tons. The facilities land-apply the Class B cake biosolids product 
on pastures, feed crops, and forest lands. LOTT also maintains a contract with Boulder Park and Fire 
Mountain Farms to store biosolids in the event that one of its beneficial use facilities is unable to 
accept the product.  

The solids processes at the Budd Inlet Plant are shown in Figure 1-2, along with the overall treatment 
process.  

 
Figure 1-2. Budd Inlet Plant treatment schematic 

 

1.3.2 Budd Inlet Plant Discharge Capacity  
LOTT actively monitors and manages discharge capacity as one of the primary factors prioritizing capital 
investments and operations. LOTT completes a capacity analysis each year to evaluate flow and loading 
projections and identify process limitations that would require expansion to meet the projections. The 
Capital Improvements Plan (CIP) is updated annually to reflect any necessary improvements.  

Discharge capacity for LOTT is defined as the volume of material (both solids and liquid form) that is 
permitted to be safely reintroduced to the environment for beneficial use or disposal. The federal, state, 
and local environmental and public health regulators are responsible for establishing the requirements 
(volume and quality) of the products, depending upon the end uses. The conditions attached to the 
discharge capacity establish the performance basis for the plant. 

LOTT maintains liquid discharges to separate receiving areas: Budd Inlet (a marine water body), 
groundwater recharge basins, and a Class A reclaimed water distribution system. Separate regulatory 
requirements are associated with each of these discharges. These requirements are defined in the 
National Pollutant Discharge Elimination System (NPDES) permit WA0037061 (both waste discharge 



Section 1 Biosolids Management Plan 

 

1-4 
 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
F_Section 1_Purpose and Background.docx 

and reclaimed water) and the reclaimed water permit for the Martin Way Plant (reclaimed water permit 
ST 6206).  

Management of the residual solids product (biosolids) from the Budd Inlet Plant is regulated by a set of 
biosolids rules set forth in Washington Administrative Code (WAC) Chapter 173-308, and coverage under 
a State General Permit for Biosolids Management administered by the Washington State Department of 
Ecology (Ecology). This permit specifies the public access limits and minimum product quality and 
treatment processes necessary, depending upon the end use. LOTT’s program produces Class B cake 
product for land application, which requires controlled public access. 

The management requirements effectively establish the operating performance conditions for the 